
 
 
 

Kansas City, Missouri 
Water Services Department 

 

 
Overflow Control Program 

 
2004 Annual Report  

 

 
February 10, 2005 

 
 
 

 

 
 

 
 

 



OCP 2004 Annual Report             Kansas City, Missouri Water Services Department  

Table of Contents 
1 Introduction............................................................................................................................................................ 1-1 

1.1 Annual Report Purpose ................................................................................................................................... 1-1 
1.2 Wet Weather Program..................................................................................................................................... 1-1 
[...]
maximum flow to be pumped to the 
trickling filters. 

CPO SPO - PO II - PO I Monitor pumps for proper operation. 

After Wet Weather Event 

CPO SPO - PO II - PO I Return pumps to normal operation as 
influent levels return to normal. 

Why do we do this?
Provide treatment to the maximum volume of wastewater. 
 
Prevent overflows on the treatment plant grounds. 

Wet_Weather_Plan_Blue_River.doc Page 18 of 21 5/6/04 



What triggers the change?
Increasing flows in the sewer system trigger the process of turning pumps on or off. 
 
Decreasing flows in the sewer system reverse this process. 
 

What can go wrong?
Failure of valve operators. 
 
Failure of pumps. 
 
Failure of the automated level control system operating the pumps. 
 

 
 
Section 12 – Trickling Filter  
 

WHO DOES IT? 

SUPERVISORY IMPLEMENTATION 

WHAT DO WE DO? 

Before Wet Weather Event 

CPO SPO - PO II - PO I Monitor operation of trickling filters.  Check 
rotation of the distributor arms, center 
column flow and final basin for solids and 
color. 

During Wet Weather Event – Avoid top of trickling filter tower during electrical storm 
and extremely high winds. 

CPO SPO - PO II - PO I Monitor operation of trickling filters.  Check 
rotation of the distributor arms. 

After Wet Weather Event 

CPO SPO - PO II - PO I Monitor operation of trickling filters.  Check 
rotation of the distributor arms. 

Why do we do this?
To ensure arms are rotating properly.   
 
 
What triggers the change?
The higher flows cause the arms to rotate faster. 
 

Wet_Weather_Plan_Blue_River.doc Page 19 of 21 5/6/04 



What can go wrong?
The electric drives can fail. 
 
The arms can run out of level. 
 
The orifices may need to be cleaned. 
 
Washing zoogleal film. 
 

 
 
Section 13 – Effluent Pump Station 
 

WHO DOES IT? 

SUPERVISORY IMPLEMENTATION 

WHAT DO WE DO? 

Before Wet Weather Event 

CPO SPO - PO II - PO I Check functionality and status of pumps 
and gate. 

CPO SPO - PO II - PO I Monitor river level. 

During Wet Weather Event 

CPO SPO - PO II - PO I Monitor the river level. 

CPO SPO – PO II – PO I Monitor level of drainage ditch during high 
river levels. 

CPO SPO - PO II - PO I When river reaches 29 foot level close the 
gate and turn on the effluent pumps. 

CPO SPO - PO II - PO I Monitor pumps for proper operation. 

After Wet Weather Event 

CPO SPO - PO II - PO I  Monitor river level.   
 

CPO SPO - PO II - PO I Return pumps to normal operation as river 
level recedes. 

Wet_Weather_Plan_Blue_River.doc Page 20 of 21 5/6/04 



Why do we do this?
Prevent flooding o the Secondary Treatment plant grounds. 

What triggers the change?
Rising river level.  

What can go wrong?
Failure of river gate. 
 
Failure of pumps. 
 

 
 
 

Wet_Weather_Plan_Blue_River.doc Page 21 of 21 5/6/04 



 
 

Westside  
Wastewater Treatment Facility 

 
Wet Weather  

Operating Guidelines 
 

September 2004 
 

Wet_Weather_Plan_Westside.doc Page 1 of 15 9/6/04 



Table of Contents 
 
Section 1 – Introduction 
 
Section 2 – Turkey Creek Pump Station 
 
Section 3 – Santa Fe Pump Station 
 
Section 4 – Line Creek Pump Station 
 
Section 5 – Grit Chambers 
 
Section 6 – Primary Clarifiers 
 
Section 7 – Aeration Basins 
 
Section 8 – Final clarifiers 
 
Section 9 – Effluent Pump Station 
 
 
 
 
 
 

Wet_Weather_Plan_Westside.doc Page 2 of 15 9/6/04 



Section 1 – Introduction 
 
1.1 - Background 
 
This manual contains the Wet Weather Operating Plan for Kansas City, 
Missouri’s Westside Wastewater Treatment Facility.  This treatment facility treats 
wastewater collected from the drainage approximately bounded by Prospect Ave 
to the east, 31st Street to the south, the state line to the west, and the Missouri 
River to the north.  The collection system serving the facility contains both 
sanitary sewers and combined sewers.  The facility experiences hydraulic 
loading in excess of the design flow of 22.5 Million Gallons per Day (MGD) due to 
the age of the collection system and portions of the older system being combined 
sewers.    During wet weather events, when storm water flows enter the 
combined sewer system, overflows can occur at the pump stations feeding the 
treatment plant.  These pump stations are Turkey Creek and Santa Fe.  There 
are efforts underway addressing the portion of the system containing combined 
sewers.  There are continual efforts to repair, replace, or rehabilitate the aged 
portions of the sanitary sewers.   
 
1.2 – Goals and Purpose of the Plan 
 
The goals of the Plan are to:  

1. Prevent sewer overflows in select areas in the City. 
2. Minimize bypass at the constructed diversion structures and the treatment 

facility. 
3. Maximize treatment of wastewater in the facility. 

 
The purpose of the Plan is to provide guidelines to facility staff in making 
operation decisions to meet the goals of the Plan and the requirements of the 
NPDES discharge permit. 
 
During a wet weather event, numerous operational decisions must be made to 
effectively manage storage of the combined storm water and wastewater in the 
collection system and optimize treatment at the Westside Wastewater Treatment 
Plant.  Storage is controlled through adjustment of the gates at Turkey Creek 
Pump Station and Santa Fe Pump Station.  Flow rates are determined by the 
capacity of the plant and the flow entering the Pump Stations.  
 
No manual can describe the decision making process for every possible wet 
weather scenario that will be encountered and include every permutation of 
process units being out of service for repairs.  This manual can, however, serve 
as a useful reference that both new and experienced operators can utilize during 
wet weather events.  The manual can be useful in preparing for a coming wet 
weather event, a source for controlling specific processes during the storm, and a 
checklist to avoid missing critical steps in monitoring and controlling processes 

Wet_Weather_Plan_Westside.doc Page 3 of 15 9/6/04 



during wet weather.  This is to be considered a living document to be revised as 
experience dictates.  
 
 
1.3 – Using This Manual  
 
This manual is designed to allow use as a quick reference during wet weather 
events.  It is broken down into sections that cover major unit processes at the 
Westside Wastewater Treatment Facility or major control points in the plant, and 
the pump stations.  Each section includes the following information: 
 

• List of unit processes and equipment covered in this section 
• Steps to take before a wet weather event and who is responsible for these 

steps. 
• Steps to take during a wet weather event and who is responsible for these 

steps. 
• Steps to take after a wet weather event and who is responsible for these 

steps. 
• Discussion of why recommended control steps are performed. 
• Identification of specific circumstances that trigger the recommended 

changes. 
• Identification of things that can go wrong with the process. 

 
As discussed, this manual is a living document.  Users of the manual are 
encouraged to identify new steps, procedures, and recommendations to add to 
the descriptions contained herein.  Modifications that improve upon the manual’s 
procedures are also encouraged.  If you have a suggestion for modifications or 
additions to the manual, mark them on copies of the affected pages and submit 
them to your supervisor, so they can be considered for insertion in the manual.  
With continued input from all users of the manual, it will become an even more 
useful and effective tool.   
 
1.4 - Description of the Westside Wastewater Treatment Facility 
 
The permitted design flow for the Westside Wastewater Treatment Plant is 22.5 
MGD.  All of the flow reaching the plant is pumped by Turkey Creek, Santa Fe, or 
and Line Creek Pump Stations.  These pump stations serve as the headworks of 
the treatment plant.  The firm pumping capacity of Turkey Creek Pump Station is 
58 MGD, of Santa Fe Pump station is 22 MGD, and of Line Creek is 24 MGD.  It 
should be noted that the flow at Line Creek Pump station is split; 8 MGD is 
directed to the Blue River Wastewater Treatment Plant and the balance goes to 
Westside Wastewater Treatment Plant.  Additional minor flows are pumped to 
the plant from the Harlem and Downtown Airport Pump Stations.  The flow must 
be controlled through the treatment facility.  Westside has the capability to 
discharge primary effluent after primary settling and the capability to discharge 
prior to primary settling.  These flow variations are made possible by existing 

Wet_Weather_Plan_Westside.doc Page 4 of 15 9/6/04 



valves and piping.  By adjusting these valves treatment can be maximized and 
flow blending achieved.  Discussion is provided on process bypass but is not 
practiced, as flow blending has not been approved by the Missouri Department of 
Natural Resources. 
 
Headworks – Pump Stations   
 

Turkey Creek Pump Station 
Following a wet weather event, the flow exceeds the capacity of the pump 
station.  The sewer system is inundated with combined flow and exits the 
storm water gates discharging to the Kansas River.  When this condition 
begins the channel gate to the bar screen is closed to 10% open.  At this 
level one pump is required to pump to Westside Treatment Plant at a rate 
of 11.4 MGD. 

 
Santa Fe Pump Station 
Following a wet weather event, the flow exceeds the capacity of the pump 
station.  The sewer system is inundated with combined flow and enters the 
storm water pumping station via the floodgate, which is normally open.  
The river gate is normally open allowing the excess flow to discharge to 
Missouri River.  When the river level reaches 22.0 on the Hannibal Bridge 
Guage (HBG) the river gate is closed.  When the river level reaches 25.5 
on the HBG Santa Fe Storm Pumps are put on line.  When the storm 
water wet well reaches 6.5 feet the storm water pumps are activated 
discharging to the Missouri River.  During these conditions one pump is 
required to pump to Westside Treatment Plant at a rate of 4.5 MGD. 

 
Line Creek Pump Station 
Line Creek Pump Station splits its flow and pumps to Blue River 
Wastewater Treatment Plant via the Hillside Levee Sewer and to Westside 
Wastewater Treatment Plant.  The flow to Hillside Levee Sewer is held to 
a maximum of 8 MGD.  Flows through Line Creek Pump Station in excess 
of 8 MGD are directed to Westside Treatment Plant.  The flow directed to 
Westside Wastewater Treatment Plant is normally around 4 MGD but can 
exceed 8 MGD during a wet weather event. 

 
Westside Treatment Plant   
 

Plant Control Valve
The Plant Control Valve can be opened to allow the wastewater to flow 
directly to the plant effluent discharge channel.  The valve can be opened 
completely allowing all of the flow to bypass the plant or partially opened 
to balance the amount of flow bypassed and the quantity of flow receiving 
full treatment.  This is only done when one of the treatment trains, 
including the primary basin, is out of service for repair.  The untreated flow 
combines with the final clarifier effluent of the treatment train in service.  

Wet_Weather_Plan_Westside.doc Page 5 of 15 9/6/04 



When the HBG reaches 43.5 the Effluent Gate Valve is closed at the 
Levee Wall and the Westside WWTP is taken off line, and the 36” bypass 
valve is opened. 
 
Grit chamber 
The pump station force mains merge into a common header at the front of 
the plant discharging to the aerated grit chamber.  There are no 
operational controls in the Grit Chamber for a wet weather event. 

 
Primary Clarifiers 
The flow enters the primary clarifiers by gravity.  The primary effluent flows 
through bar screens enroute to the aeration basins.  The bar screens must 
be cleaned regularly to avoid backing up the high flows in the primary 
clarifiers.  The Primary Effluent Channel can be valved directly to the 
effluent channel if one of the secondary treatment trains is out of service 
for repairs or when influent flows are in excess of 22.5 MGD.  The 
secondary treatment train can provide adequate treatment to 22.5 MGD 
without significant loss of solids. 

 
Aeration Basins 
Mechanical aerators provide mixing and aeration in the aeration basins.  
The level of the mixed liquor in each aeration basin is controlled by a 
butterfly valve.  The butterfly valves must be opened all of the way to 
prevent the mixed liquor from being held in the basin, raising the basin 
level, and causing the mechanical aerators to trip out. 

 
Final Clarifiers 
When flow through the plant exceeds 22.5 MGD the return sludge pumps 
are turned off to prevent solids washout.  

 
Effluent Pumping 
When the river level reaches 37.0 on the HBG the river gate is closed and 
the Effluent Pump Station pumps the effluent to the river.  When the river 
recedes the river gate is opened and the pumps are taken out of service. 

 
 
 
 
 
 
 
 
 
 
 
 

Wet_Weather_Plan_Westside.doc Page 6 of 15 9/6/04 



Section 2 – Turkey Creek Pump Station 
 

WHO DOES IT? 

SUPERVISORY IMPLEMENTATION

WHAT DO WE DO? 

Before Wet Weather Event 

SPO PO II Monitor the weather. 

SPO PO II  Monitor levels in the pump 
station.  Draw the levels down 
as far as possible prior to a rain 
event. 

SPO PO II Check operation and status of 
Gate 1.  Log settings. 

   
During Wet Weather Event 

SPO PO II Adjust Gate 1 closed 
incrementally to 10% to control 
flow into plant. 

SPO PO II Make sure only one pump is in 
operation. 

SPO PO II Collect sample of discharge to 
the river.  One sample is 
collected after the first flush.  
BOD, SS, and pH are tested. 

SPO PO II Monitor flows from Turkey 
Creek, Santa Fe, and Line 
Creek Pump Stations to make 
sure the maximum amount is 
being treated and the plant is not 
being flooded. 

After Wet Weather 
Event 

  

SPO PO II Adjust Gate 1 open 
incrementally to release more 
flow into plant. 

SPO  PO II Monitor levels and adjust 
settings on all gates as 
necessary to maintain maximum 
flow to the plant. 

Wet_Weather_Plan_Westside.doc Page 7 of 15 9/6/04 



Why do we do this?
The flow into the plant is controlled at this point in conjunction with Santa Fe and 
Line Creek Pump Stations. 
 
Balance the flow to the plant. 
 
What triggers the change?
Increasing flows in the sewer system trigger the closing of Gate 1. 
 
Decreasing flows in the sewer system reverse this process. 
 
What can go wrong?
Pump failure, loss of power, and inundation of the channels with grit. 
 

 
 
 
 
Section 3 – Santa Fe Pump Station 
 
 

WHO DOES IT? 

SUPERVISORY IMPLEMENTATION

WHAT DO WE DO? 

Before Wet Weather Event 

SPO PO II Monitor the weather. 

SPO PO II  Monitor levels in the pump 
station.  Draw the levels down 
as far as possible prior to a rain 
event. 

SPO PO II Check operation and status of 
Gate 1.  Log settings. 

   
During Wet Weather Event 

SPO PO II Make sure only one pump is in 
operation. 

SPO PO II Collect sample of discharge to 
the river.  One sample is 
collected after the first flush.  
BOD, SS, and pH are tested. 

Wet_Weather_Plan_Westside.doc Page 8 of 15 9/6/04 



SPO PO II Monitor flows from Turkey 
Creek, Santa Fe, and Line 
Creek Pump Stations to make 
sure the maximum amount is 
being treated and the plant is not 
being flooded. 

SPO PO II Close the River Gate when the 
river level reaches 22 on the 
HBG. 

SPO PO II Activate the Storm Water Pumps 
when the river level reaches 
25.5 on the HBG. 

After Wet Weather 
Event 

  

SPO PO II Adjust Gate 1 open 
incrementally to release more 
flow into plant. 

SPO  PO II Monitor levels and adjust 
settings on all gates as 
necessary to maintain maximum 
flow to the plant. 

SPO PO II Return river gates and Storm 
Pumps to normal settings when 
the river drops below 20.0 on the 
HBG. 

Why do we do this?
The flow into the plant is controlled at this point in conjunction with Turkey Creek 
and Line Creek Pump Stations. 
 
Balance the flow to the plant. 
 
What triggers the change?